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Customer: Ms Oda Nimmer
Assignment from:  21/02/2024
Received: 22/02/2024
Assignment:
Standard
No. | Test o
Test conditions
) DIN EN 410
1. | Light transmission

Samples:
Coding for test

Identification by customer

Woven fabric
Article 1306

Sample 1 : "
Material composition: 100 % PES
Coating: 100 % PAN
Sampling: The samples were taken by the customer.
Realisation

The measurement samples were taken und tested in compliance with the
above-mentioned regulations.

of the test:

Testing period: 23/02/2024 - 28/02/2024
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Test report 65/1/24

Test results:

Light transmission

page 2 of 2

Sample Light transmission
[%]
Sample 1 0.0

You can find the single values of the light transmission in the measurement report.

The testing results are exclusively related to the sample under conditions as received.

Without written permission of the testing laboratory it is inhibited to copy this report partially.

L

Dr Klobes
Head of the Testing Centre

Enclosure: measurement report light transmission



Licht-Transmissionsgrad nach DIN EN 410

Gemessen am UV-2450PC mit interner Ulbrichtkugel

Prafnummer: 65/ 24 Datum: 28. Februar 2024
Muster: Textil Bearbeiter: Gerlach
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Transmissionsgrad / %
Messung 1 0,0 Mittelwert 0,0
Messung 2 0,0 STABW 0,0004
Messung 3 0,0
Der Transmissionsgrad der Probe: -0,0001 bzw. 0,0 %
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